ENGINE PARTS --> 4 STROKE 110cc --> 5.RIGHT CRANKCASE 1

No. Part No. Description in Chinese Description in English Q'ty
1 AEA11005001 () Cover comp ,R,carankansae 1
2 AEA11005002 ܷ Gasket R cover 1
3 AEA11005003 ͷ Cover 1
4 AEA11005004 ˨ Bolt, clutch adjusting 1
5 AEA11005005 ͦ Lifting rod, clutch 1
6 AEA11005006 OȦ7.5X1.5 O-ring 7.5X1.8 1
7 AEA11005007 Ȧ8 Washer 8 1
8 AEA11005008 ĸM8 Nut M8 1
9 AEA11005009 ͳ dipstick 1
10 AEA11005010 O-ring 18X3.5 1
11 AEA11005011 ˨ M6X40 Bolt M6X40 5
12 AEA11005012 ˨ M6X65 Bolt M6X65 1
13 AEA11005013 ˨ M6X80 Bolt M6X80 2
14 AEA11005014 ˨ M6X16 Bolt M6X16 2
15 AEA11005015 λ 8X12 Pin 8X12 2
16 AEA11005016 ͹۲촰 Inspection hole, oil level 1